KADIFETEKS LABORATORY TEST CERTIFICATE }

'Document No |: FR:FTL.031-EN
Rev.No/Date |: 00 /00.00. 0000
Release Date _\ 05.05.2019

]

KADIFETEKS' |Page No 11/1
, ‘ Adress: lk|te|h ‘Organize Sanayi Bol. Turgut Ozal Cad. No:126 fk:telh/lstanbul Tel: 0{212)5492630(P_B_>§_)_ B |
TEST lNFORMATION TestDate :  24/07/2020
Test Code : BURCH1413195
Laboratory Conditions : Sample is kept 18 hour under below conditions, Humidity(65 +5%), Temperature(20 +2)°C
Test Standart Fabric test are done according to BS EN ISO 14465:2003 standarts

GENERAL FABRIC INFORMATION

Fabric Quality No/Name  : Halo
Desing Code and Name  : Halo
Colour (Varyant) : A6BMBK

FABRIC TECHNICAL DETAILS

Composition : %7 CV %45 TEXTURED PES %38 PAN %10 PES
Weft Counts 21

Warp Counts 66

Width (Finished) (cm) 140

Weight ( gr/m? ) (+%5) 370 Process Code : K89Y

Fabric Type i Chenille Fabric
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